



CHINA DRAGON

Inspection & Certification (H.K.) Ltd.

2nd Floor, Block A, 50 Fuk Hi Street, Yuen Long, N.T., Hong Kong.
Tel: 2675 0606 Fax: 2675 9737 Http://www.cdichk.com E-mail: enquiry@cdichk.com

Test Report

No. SC23827

Date: 05 Aug 2010

Joker (Far East) Ltd
Unit 501 Energy Plaza,
92 Granville Road,
TST., HK

Report on (9) nine pieces of (3) three assorted styles of submitted samples with plastic bottle packed said to be 46081-46085 MINI OOOPS SLIMY GREEN YELLOW PINK.

Style / Item No. : 46081
Manufacturing Date : JUL 2010
Labelled Age Group : "+3"
Age Group Applied in Testing : Ages 3 & up
Sample Received Date : 26 Jul 2010
Testing Period : 26 Jul 2010 – 05 Aug 2010

Test Requested : For compliance with the European Standard on Safety of Toys:
1. EN 71 Part 1:2005 +A9:2009 – Mechanical and Physical Properties.
2. EN 71 Part 2:2006 +A1:2007 – Flammability.
3. EN 71 Part 3:1994 +A1:2000 – Migration of Certain Elements.

Test Method : As specified in:
1. EN 71 Part 1:2005 +A9:2009.
2. EN 71 Part 2:2006 +A1:2007.
3. EN 71 Part 3:1994 +A1:2000.
Heavy element analysis was performed by Inductively coupled plasma-atomic emission spectrometry.

Results : Please refer to next pages.

Conclusion : The tested results of submitted samples were found to comply with the stated requirements of the European Standard on Safety of Toys:
1. EN 71 Part 1:2005 +A9:2009.
2. EN 71 Part 2:2006 +A1:2007.
3. EN 71 Part 3:1994 +A1:2000.

Signed for and on behalf of
China Dragon I&C (H.K.) Ltd.


Mr. KO Kwok-on, Andy / Technical Director



CHINA DRAGON

Inspection & Certification (H.K.) Ltd.

2nd Floor, Block A, 50 Fuk Hi Street, Yuen Long, N.T., Hong Kong.
Tel: 2675 0606 Fax: 2675 9737 Http://www.cdichk.com E-mail: enquiry@cdichk.com

Test Report	No. SC23827	Date: 05 Aug 2010
--------------------	-------------	-------------------

Results:

European Standard - Safety of Toys

EN 71 Part 1:2005 +A9:2009 - Mechanical and Physical Properties

<u>Clause 4</u>	<u>General Requirements</u>	
Clause 4.1	Material	Pass
Clause 4.2	Assembly	N/A
Clause 4.3	Flexible plastic sheeting	N/A
Clause 4.4	Toy bags	N/A
Clause 4.5	Glass	N/A
Clause 4.6	Expanding materials	N/A
Clause 4.7	Edges	Pass
Clause 4.8	Points and metallic wires	Pass
Clause 4.9	Protruding parts	N/A
Clause 4.10	Parts moving against each other	N/A
Clause 4.11	Mouth actuated toys	N/A
Clause 4.12	Balloons	N/A
Clause 4.13	Cords of toy kites and other flying toys	N/A
Clause 4.14	Enclosures	N/A
Clause 4.15	Toys intended to bear the mass of a child	N/A
Clause 4.16	Heavy immobile toys	N/A
Clause 4.17	Projectiles	N/A
Clause 4.18	Aquatic toys	N/A
Clause 4.19	Percussion caps specifically designed for use in toys and toys using Percussion caps.	N/A
Clause 4.20	Acoustics	N/A
Clause 4.21	Toys containing a non-electrical heat source	N/A
Clause 4.22	Small balls	N/A
Clause 4.23	Magnets	N/A
<u>Clause 5</u>	<u>Toys intended for children under 36 months</u>	
Clause 5.1	General requirements	N/A
Clause 5.2	Filling materials	N/A
Clause 5.3	Plastic sheeting	N/A
Clause 5.4	Cords on toys	N/A
Clause 5.5	Liquid filled toys	N/A
Clause 5.7	Glass and porcelain	N/A
Clause 5.6	Speed limitation of electrically driven toys	N/A
Clause 5.8	Shape and size of certain toys	N/A
Clause 5.9	Toys comprising monofilaments fibres	N/A
Clause 5.10	Small balls	N/A
Clause 5.11	Play figures	N/A
Clause 5.12	Hemispheric shaped toys	N/A
Clause 5.13	Suction cups	N/A
<u>Clause 6</u>	<u>Packaging</u>	N/A
<u>Clause 7</u>	<u>Warning and instructions for use</u> . . . (English, French, German, Dutch, Italian, & Spanish versions)	Pass

Remarks:

1. N/A = Not Applicable.



CHINA DRAGON

Inspection & Certification (H.K.) Ltd.

2nd Floor, Block A, 50 Fuk Hi Street, Yuen Long, N.T., Hong Kong.
Tel: 2675 0606 Fax: 2675 9737 Http://www.cdichk.com E-mail: enquiry@cdichk.com

Test Report	No. SC23827	Date: 05 Aug 2010
--------------------	-------------	-------------------

EN 71 Part 2:2006 +A1:2007 - Flammability

Clause 4.1	General	
	- Cellulose nitrate	<u>Pass</u>
	- Surface flash on pile fabric (Test in accordance with BS4569: 1983)	<u>N/A</u>
Clause 4.2	Toys to be worn on the head	<u>N/A</u>
Clause 4.3	Toy disguise costumes and toys intended to be worn by a child in play	<u>N/A</u>
Clause 4.4	Toys intended to be entered by a child	<u>N/A</u>
Clause 4.5	Soft filled toys (animals and dolls, etc.) with a piled or textile surface	<u>N/A</u>

Remark:

1. N/A = Not Applicable.



CHINA DRAGON

Inspection & Certification (H.K.) Ltd.

2nd Floor, Block A, 50 Fuk Hi Street, Yuen Long, N.T., Hong Kong.
Tel: 2675 0606 Fax: 2675 9737 Http://www.cdichk.com E-mail: enquiry@cdichk.com

Test Report

No. SC23827

Date: 05 Aug 2010

EN 71 Part 3:1994 +A1:2000 - Migration of Certain Elements.

Details of analytical sample:

- (1) Multi-color coating (on label)
- (2) Transparent plastic (cup / cover)
- (3) Transparent plastic (label)
- (4) Green soft plastic
- (5) Yellow soft plastic
- (6) Pink soft plastic

<u>Element</u>	<u>(1)</u>	<u>(2)</u>	<u>(3)</u>	<u>(4)</u>	<u>Limit</u>
Soluble Antimony (Sb)	< 6.0	< 6.0	< 6.0	< 6.0	60 mg/kg
Soluble Arsenic (As)	< 5.0	< 5.0	< 5.0	< 5.0	25 mg/kg
Soluble Barium (Ba)	<10.0	<10.0	<10.0	<10.0	1000 mg/kg
Soluble Cadmium (Cd)	< 6.0	< 6.0	< 6.0	< 6.0	75 mg/kg
Soluble Chromium (Cr)	< 6.0	< 6.0	< 6.0	< 6.0	60 mg/kg
Soluble Lead (Pb)	< 6.0	< 6.0	< 6.0	< 6.0	90 mg/kg
Soluble Mercury (Hg)	< 6.0	< 6.0	< 6.0	< 6.0	60 mg/kg
Soluble Selenium (Se)	<10.0	<10.0	<10.0	<10.0	500 mg/kg

<u>Element</u>	<u>(5)</u>	<u>(6)</u>	<u>Limit</u>
Soluble Antimony (Sb)	< 6.0	< 6.0	60 mg/kg
Soluble Arsenic (As)	< 5.0	< 5.0	25 mg/kg
Soluble Barium (Ba)	<10.0	<10.0	1000 mg/kg
Soluble Cadmium (Cd)	< 6.0	< 6.0	75 mg/kg
Soluble Chromium (Cr)	< 6.0	< 6.0	60 mg/kg
Soluble Lead (Pb)	< 6.0	< 6.0	90 mg/kg
Soluble Mercury (Hg)	< 6.0	< 6.0	60 mg/kg
Soluble Selenium (Se)	<10.0	<10.0	500 mg/kg

Remarks:

- 1. < = less than
- 2. mg/kg = milligrams per kilogram.
- 3. Results shown are adjusted analytical value.
- 4. The sample weight of sample (1) used for analysis was 79mg.



CHINA DRAGON

Inspection & Certification (H.K.) Ltd.

2nd Floor, Block A, 50 Fuk Hi Street, Yuen Long, N.T., Hong Kong.
Tel: 2675 0606 Fax: 2675 9737 Http://www.cdichk.com E-mail: enquiry@cdichk.com

Test Report

No. SC23827

Date: 05 Aug 2010

Photo:



This test document cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory. The result of this test report is based on our received samples only.

*** End of report ***